
■■'^■'T._■,■. ■ r-.   ■..--■--   ---^-   »■      WV        .■.'-."■■'        ^-jiJ'.M»   ■»'■■    !■■    ■     «■■»-t»-   ■    ■   »    ■ •imvmmr*v 

USAFOEHL REPORT 

87-004EQO073AEF 

WASTEWATER CHARACTERIZATION SURVEY VICTOR 
VALLEY, WASTEWATER RECLAMATION AUTHORITY AND 
HAZARDOUS WASTE SURVEY AT GEORGE AFB CA 

ROBERT D. BINOVI, LT COL, U8AF, BSC 

ELLIOT K. NO, MAJ, USAF, BBC 

ROBERT A. TETLA, 1LT, USAF, BBC 

CO 
LT) 
00 

t—        January 1987 
< 

I o 
< 

Final Report 

DTIC 
^LECTE 
MAR 1 11987 

Dtotrfbutlon i« unlmBtdi approved for public rmimmam 

USAF Occupational and Environmental Health Laboratory 
Aerospace Medical Division (AFSC) 

Brooks Air Force Base, Texas 78235-5501 
[...]
Same M SI 

8b OFFICE SYMBOL 
(If tpqHcabto) 

uaitaEaufiCfl 

9   PROCUREMENT INSTRUMENT IDENTIFICATION NUMBER 

8c ADDRESS (Ofy, Stan, and UP Coo*i 

Same as  6a 

10   SOURCE OF FUNDING NUMBERS 

PROGRAM 
ELEMENT NO 

PROJECT 
NO 

TASK 
NO 

WORK UNIT 
ACCESSION NO 

M   TITLE (Include Security OawftcafionJ 
Wastewater Characterization Survey Victor Valley,  Wastewater 

Reclamation Authority and Hazardous Waste Survey at George AFB CA (U) 

11. PERSONAL AUTHOR(S) 
ROBERT D.   BINOVI, .Lt  Col.   USAF.  BSC 
13a. TYPE OF REPORT 

Final 
13b. TIME COVERED 

PROM TO 
14 DATE Of REPORT 

January 
(Ttar, Mont*. Day; 

1987 
5   PAGE COUNT 

178 

16  SUPPLEMENTARY NOTATION 

17 COSATI CODES 

FIELD GROUP SUB-GROUP 

18 SUBJECT TERMS (Continu» on rtvtrt* if ncctoary and identify by block number) 

wastewater hazardous waste,      pretreatment 

c a • r 
19 ABSTRACT {Continue on revene if necetury and identify by block number) 

The USAFOEHL oonductedW survey of the Victor Wastewater  Reclamation Authority Sewerage 
system,  the sewage treatment plant,  and effluent  from the various operations at George AFBaj 
at the request of George AFB Commander»*. The scope of work included the characte>ization 
of the wastewater from George AFB, as well ajjthe communities of Apple Valley, 
Victorville,  Spring Vaiiey LakeT-«e»pertaT'13ro Grande and Adelanto.    Also included was  the 

^characterization of effluents from 29 oil/water separators servicing industrial operations 
on base,  flow measurements at three locations on base,  a microbiological evaluation of 
aeration basin foam,   bench scale activated sludge studies,  and a review of results from 
previous surveys.\   A comprehensive hazardous waste survey was conducted.    Collection, 
storage,  disposal\practices,  and storage points were surveyed. 

pV 
(see reverse) 

20   DISTRIBUTION/AVAILABILITY OF ABSTRACT 

DuNCLASSlFiED/UNLIMlTED     O SAME AS RPT Q one USERS 

22a   MAM| QF RESPONSIBLE   NDlVIQUAL 
Röoert   0.   Binovl,   Lc   Col,   L'SAf,   BSC 

21   ABSTRACT SECURITY CLASSiFICATION 
uncTiissfrled 

22b tEUPHONf (/pc/ud* Are» Code) 
(512)   536-3667 

DO FORM 1473,34 VIAR 83 APR edition may be ustd until txhauttad 

All other tditioni art obsolctt 

22c   OFFirc SYV90L 

USAFOEHL/ECQ 

SECbftlTY CLASSIFICATION OF 'HIS PAGE 

UNCLASSIFIED 



iniBHM1^.   %   ^rTwmmmtmmtmumfw^'wn^imivvn^—»■■ »■■■»■ «•■ 

Item 19 conclnued 

X The base effluent was found to exceed VVWRA discharge limitations for MBAS, oils and 
grease, sulfides, and chlorinated hydrocarbons. All the organic halocarbons, as measured 
by the TOX test, coming into the VVWRA plant, came from GeorgeAFB. Detergents used at_ 
George AFB are biodegradable, however, the surfactant used iiffilqueous Film Forming FoanQfe 
apparently not, 

^Recommendations: (1) AFFF^should never be discharged to the sewer. (2) Programming for 
pretreatment should proceed at selected operations. (3) giore waste and wastestream 
analysis be performed, (4) upgrade waste accumulation points. (5) ijuplement an 
aggressive inspection program for oil/water separators, (6) Cut down on nöhessential 
washing. 

7*<-"J.   IÄOT^.J ^t p-u rt-^j  . jc** t^ y.   A i r. .or- to '/ ' li/s 

ii 



CONTENTS 

Page 

DD Form 1173 1 
List of Illustrations v 

I.  INTRODUCTION 1 

II.  BACKGROUND 1 

A. Introduction 1 
B. George AFB Previous Surveys 2 

1. Stone Report 2 
2. 1980 USAFOEHL Study M 
3. George AFB Dec 85 Study ^ 
4. Jenkins and Associates Study 5 

C. George AFB Wastewater Discharge Limitations 7 
D. Area Communities Surveyed 7 

1. Apple Valley 7 
2. Victorville 7 
3. Adelanto 7 
H.    Ore Grande 7 
5. Hesperia 7 
6. Spring Valley Lake 7 

III.  PROCEDURES 9 

A. Flow 9 
B. Sampling 9 
C. Hazardous Waste Survey 12 
D. Microbiological Survey 12 
E. Aquatic Bioassay 12 
F. Biodegradability Study 12 

IV.  RESULTS AND DISCUSSION 15 

A. Reviaw of Previous Data 15 
B. Wastewater Characterization Survey 15 

1. Flow 15 
bi                                        2. Biochemical Oxygen Demand 17 
;'■                3. Chemical Oxygen Demand 17 
wjj  .             •». COD/BOD Ratios 18 
N-                5. Additional Parameters 18 
w^                6. Volatile Organic Compounds, EPA Method 624 19 
£:                7. Acid/Base/Neutral Extractables, EPA Method 625 19 

8. Oil/Water Separator Survey 20 
9. Microbiology Survey 20 

10. Bioassay of Sewage Treatment Effluent 20 
11. Bio-oxidation Study 20 

C. Hazardous Waste Survey 20 

lii 



■ 

y. 

V.  OBSERVATIONS AND CONCLUSIONS 

A. Hazardous Waste Survey 
B. Waatewater Characterization 

VI.  RECOMMENDATIONS 

References 

Attachment 

1 VVWRA Ordinance No. 80-19 
2 VVWRA Flow Data 
3 USAFOEHL Aquatic Bioassay Information 
U Operating Instruction, Bio-oxidation Unit 
5 George AFB Sampling Results Sampled by VVWRA 
6 B0D5 Results (mg/1). Sites 1-11 
7 Wastewater Characterization Additional Prameter 
8 EPA Method 624 Results 
9 EPA Methol 625 Results 

10 Significant Oil/Water Separator Results, 
Characteristic Hazardous Water Analysis 

11 Oil/Water Separator Other Parameters Results 
12 Data From Bio-oxldation Units 
13 Waste Disposal Practices by Shop 
14 Types of Strippers Used at George AFB and 

Location of Usage 
15 Detergent Use During Survey at George AFB 
16 Oil/Water Separator Cleaning Schedule 

Page 

28 

28 
32 

35 

36 

37 
115 
117 
119 
127 
141 
143 
145 
149 
155 

157 
161 
163 
167 

169 
171 

& 

3 

Distribution List 173 

iv 



:-.■ 

LIST OF  ILLUSTRATIONS 

Table Title 

1 Effluent Limitations and Monitoring Schedule 
2 Sample Sites and Numbers 
3 Analysis and Preservation Methods For Sites    1-11 
4 Analysis and Preservation Methods For Sites 12-41 
5 Reactor Operating Parameters 
6 Meter Station Monthly Flows,  VVWRA, 8/1/86-8/31/86 
7 B0D5 Loading on the VVWRA Plant 
8 COD (mg/1) Results and VVWRA Plant Loading 
9 B0D5 and COD Percentages and Ratios 

10 Surfactant  (MBAS)  Loading at VVWRA Plant 

Page 

8 
11 

13 
14 
14 

15 
17 
18 
18 
19 

Figure 

1 Severe Foaming at VVWRA Treatment Plant 
2 White Foam in Preaeration Tank, 2 Sep 86 
3 Brown Foam in Mixed Liquor Channel,   19 Aug 86 
4 George 2 Metering Station 
5 Oil/Water Separator Locations 
6 Bench Scale Bio-oxidation Unit 
7 Penetrant Inspection Process 
8 EMS Fabrication Shop Floor Plan 
9 37 EMS Engine Shop Floor Plan 

3 
5 
6 
9 

10 
16 
23 
24 
26 

Accesto'i For 

NTIS    CRA&I 
Dili;    TAB 
u a.i.-o.i .ui-d 
J.uHiCaliO.'. 

[] 
i 1 

By  
LVt ibwtionj 

Av.ulabnity Codes 

I Av.il aid/or 
Di.t    1       Specidl 

/?•/ 



Twi^r« ■».■'WWB-H-»"Ki***.'n.-'v<*rKmK'*.'W'*rvirw.-*'*.'*.'rrT*r*-*"*?\'",.''TK**.rwr^ 

i.    arrRODucTian 

HQ TAC/SGPB requested the USAF Occupational and Environmental Health 
Laboratory (USAFOEHL) provide consultation to the George AFB Commander.    A 
foaming problem occurring at the Victor Valley Wastewater Reclamation 
Authority (VVWRA) treatment plant was reportedly caused by industrial 
discharge from operations at George AFB.    Major Robert D.   Binovl,  Chief of the 
Mater Quality Function, Consultant Services Division, was appointed consultant 
for the project. 

On 7 August 1986, Major Binovi and Col Gerry Volloy, George AFB Commander, 
met with the WWRA.    Col Volloy reiterated that the base would cooperate with 
the VVWRA, respond to their questions, and take aggressive action to 
demonstrate the base intention to investigate ehe immediate foaming problem 
and provide long-term solutions to VVWRA concerns.    As part of this action the 
USAFOEHL would conduct a wastewater characterization and hazardous waste 

W survey. 
ft 
A' The scope of work of this survey included the characterization of the 
•j-. wastewater from George AFB,  as well as the communities of Apple Valley, 

Victorville, Spring Valley Lake,  Hesperia, Ore Grande and Adelanto.    Also 
included was the characterization of effluents from 29 oil/water separators 
servicing industrial operations on base, flow measurements at two aircraft 
washracks and at a building housing industrial operations,  a microbiological 
evaluation of the foam from the aeration basl 's, bench-scale activated sludge 
studies of two industrial effluents, and a re.lew of previously performed 
analytical data. 

The wastewater survey was conducted by Major Robert D.   Binovl,  Capt Guy T. 
^ Fagln,  iLt Francis E.  Slavich,  2Lt Charles W.  Attebery,  MSgt Horace C. 
* :*> Burbage, SSgt Mary M.  Fields,  SrA Ross W. Simmons and A1C Robert P.  Davis. 

The hazardous waste survey was conducted by Major Elliot K.  Ng and ILt Robert 
A.   Tetla.    The surveys were conducted from 13 Aug through 5 Sep 86.    Mr Arturo 
Riojas and Dr Ralph Rascatl assisted at USAFOEHL. 

II.     BACKGROUND 

A.     Introduction 

George AFB,  the home of the 35th Tactical Fighter wing,   is located in 
Victorville, a developing area on the southern edge of the California Mojave 
Desert.    The base is a busy one,  supporting tactical fighter and fighter 
training missions.     Base working population at ths time of the survey was 
approximately 5450 military and 1000 civilians.    Approximately 11,000 people 
live on base. 

The climate at George AFB is arid, which is typical of the Mojave 
Desert. The summers are extended in duration and are hot with an average 
temperature of 96 degrees in July; the winters are short and cool with an 
average temperature of 45 degrees  In January.    The annual precipitation for 



the area is 4.1   inches.    During the time of the survey the average daily 
temperature was 80 degrees and 0.15  inches of rain fell on 18 August with a 
trace on 26 August. 

Industrial operations on base include facility, aircraft, and vehicle 
maintenance.    Industrial wastewater is combined with domestic waste which 
flows to the Victor Valley Wastewater Reclamation Authority regional activated 
sludge wastewater treatment plant through two metering stations,  George 1 and 
George 2.    George interceptor  1  services most industrial operations.    The « 

QiNS George 2 into";eptor services the family housing units and the hospital. 

The VVWRA treatment plant,  located approximately 1  mile northeast of 
George AFB, collects, treats and disposes of approximately 3.7  (MGD) of 
domestic wastewater.    During 1985,  approximately 0.7 MGD of treated wastewater 
was discarded to percolation ponds and the remaining 3-0 MGD was discharged to 
the Mohave River.    Treatment processes consist of screening,  grit removal, 
primary sedimentation,  biological treatment using activated sludge,  secondary 
sedimentation, pressure filtration and chlorination.   (1) 

KVJ The plant has experienced fjaming and bulking to some degree since it 
£'■". became operational  in December  1981   (See Figure 1).    Severe foaming occurred 

during the summer of 1986.    The plant general manager was convinced that the 
foaming was caused by the  industrial discharge from operations at George 
AFB.     The VVWRA was considering issuing a cease and desist order to prevent 
the base from discharging industrial wastewater to the plant. 

B.    George AFB Previous Surveys 

Several wastewater characterization studies have been conducted at the 
base.    The 1980 Stone Report (2),   1980 USAFOEHL Study (3).  the December 85 
study conducted by the base CO and the Jenkins and A  30Ciates study (5) are 
summarized hert. 

1.    The Stone Report is actually two reports,  "Draft Industrial 
Wastewater Survey,  George AFB,  California," and "Concept Design Report for 
Industrial Waste Collector Main at  George AFB,  California".     The  sample 
analyses of the former report revealed that Sulfides exceeded the 19^8 and 
1983 effluent discharge requirements of the VVWRA.     The Stone Report  concluded 

.>'. that the metals, cadmium, mercury,  silver, and selenium exceeded the 1978 mass 
yfa emission limits at the average design flow of 0.8 MGD.     Zinc equaled the 1978 

mass emission limits.    Although the quantity of oil and grease in the 
composited sample was below ef luent limits, provisions to remove an 
accidental spill of oil and grease or other flammable substances were made in 
the concept design facilities.    Oils and grease, chlorinated hydrocarbons, 

$* trichloroethylene, methylene chloride,  cresols, and trihalomethanes were not 
{0 detected in the composite sample.    Measurements and samples were taken from a 
Cv! perforated  industrial waste/storm water sewer outlet servicing 15  industrial 
IH facilities (Bldgs.  U,   18,  555,  559,  563, 568.  652,  676,  681,  682,  685,  686, 
v 696,   706,   7U3). 
vi' 



r-r-r-w-j-w- --w- 

Igur« ' :    Severe Foaming at V';:;~A Treatasn^ Plan: 



V 

The reports were never finalized because they erroneously used 
Industrial effluent concentrations in the mass emission rate calculations 
instead of concentrations in the combined effluent. This is of no consequence 
at the present time since the current discharge limits are based on 
concentration not on a mass basis; however, sulfides were still over the 
concentration limit of 0.5 mg/1. The heavy metals concentrations were below 
the limitations based on concentration. 

The recommendations of the Stone Report (draft) were: 

a. Aeration treatment will be required to reduce sulfides to 
compliance levels. 

b. Chemical treatment by alum may be required to remove heavy 
metals. 

c. Facilities for gravity oil/water separation should be provided 
in the existing oily water tank. 

d. Facilities for settling of oxidized and or settling chemically 
precipitated metals and flotation of de-emulsified oils and grease should be 
provided after aeration. 

e. A flow equalization basin is recommended as a way of 
controlling the highly variable flows Into the treatment facility. 

f. Covered and evacuated facilities are needed to remove the 
presence of volatile explosive hydrocarbons. 

g. Pilot tests for unit treatment processes should be performed 
under actual flow conditions. 

2.  The 1980 USAFOEHL study recommended industrial wastewaters pass 
through oil-water separators prior to discharge into the sanitary system. On 
three of the seven sampling days, the concentration of boron in the influent 
to the old George AF3 sewage treatment plant exceeded the exi3ting limitations 
establisned by VVWRA. f.'o limitations had been set for surfactants, tr.erefore, 
surfactant concentrations were not measured. 

3. 
Laboratories 
base effluen 
monitoring 1 
to the plant 
;J4) compared 
purgeable ha 
the plant 
sufficiently 
to cause pro 

tr.e organic 

The 1985 study conducted by the base titled "The Certified Testing 
,   Inc., Wast»»water Sampling Data, DGC 3- Dec 20,  1985" monitored 
ts over a 16 day period.    The base assisted a contractor  in 
1   locations along the industrial main, at GAFB 1,  and at the inlet 

Lt Fleck,  summarizing the data in a cover  letter to HQ TAC/SGP3 
the concentrations of oils and grease,  phenols,   CTA3,  MBAS,  and 

locarbons and aromatics  from the base with the concentrations  Into 
He concluded that the effluent from the base  does not appear 
concentrated in toxic organics, oils and grease, or surfactants 

blems to a well designed sewage treatment plant. Unfortunately, 
t consider mass loading in his calculations or ^ha volatility of 
3hemicals. 

' * •-• ^-« P-m    M . ~*   -M    ~A    ^     J-    *r     ^    ^ . rf\. w- • 



r^yrr-r 
• ■'«-«. ' -  . • • wr.. 

i4.  Jenkins and Associates (5) looked at the foaming problems of the 
plant and its "elation to the plant not meeting effluent standards for 
turbidity. He stated that one aeration basin was taken off line and served as 
a "preaeration" basin since August 1985. In this mode white foam has 
developed as well as brown foam in the remaining two aeration cells (See 
Figure 2). 

r^r^.y /.- ' ff*/ f / il i nJ i n t *   •     i i   MM     inli' IJIH 1^ p' I mmm 
Figure 2:    Whit« roam in Preaeration Tank, 2 Sep 36 

The presence of foaming agents has been indicated by the use of an 
"AlKa Seltzer Tesf  in which two Alxa Seltzer  tablets ar^ dropped  into the 
«•astswater and the amount of foam measured.    The wnite foam produced in the 
"rreaeration"  basin and the Alka Seltzer Test on effluents fron ^eor^e .;.r3 an; 
i:~e  jther wastes  (not named!  is reminiscent  of a   ietergent type foam produce< 
:/ •:--.□;oregradabie soaps  :f tne '950s. 

■ 'i 

■':w. 

.■.V\V 

■v. 

...-   .r^-.  . :-,"  "33    ^'?r. 3c^:::a:e: *:'r. tne   ;."esence  :f s-.zr..:".:^: 
3U3  :rj;är..*zs,  N'ccardia,    ^ee Fijure  : .    Samcles »e.-'-? -1 — 

- n." -^    .n«.*tL 

t--.-.-.v.--. -. --. 



VMvVV^IX.^^T« ^. T- *■- ■ 

at VVWRA. 

>^ 

, ^.- ^ i 

. .    .        . y • ' y -- y VV -    >' •." •    ■   '•   '• ""• ""■ "'• '"- "'%■'■- "V- '"• < 



They concluded that the most likely cause of the difficulties at VVWRA 
is the presence of nonbiodegradable surfactants in the wastewater from George 
AFB, though further investigations are necessary to confirm this likely cause, 
to include: 

a. Identification of chemical nature of surfactants at GAFB and other 
waste streams. 

b. Assessment of biodegradabllity of identified surfactants 

c. Performance of surface tension measurements on the various streams 
to VVWRA plant. 

The use of the aeration basin as a "preaeration basin" has effectively reduced 
the aeration capacity by 33X. He strongly recommended that the industrial 
portion of the GAFB waste be separated from the domestic portion and 
pretreated for the removal of nonbiodegradable surfactants and for the control 
of fuel spills. 

C. George AFB Wastewater Discharge Limitations 

The base sewerage service is regulated by VVWRA Ordinance No. 80-19, 
Rules and Regulations for Sewerage Service (included as Attachment 1) 
originally issued in October 80 and amended five times by the Victor Valley 
Wastewater Reclamation Authority. The latest amendment was issued on June 27, 
1985. The permit limits the pH of the base effluent, the wastewater discharge 
rate from septic tanks and chemical toilets, and requires the base to limit 
the release of oils and greases, explosive mixtures, noxious materials, 
improperly shredded garbage, radioactive wastes, solid or viscous wastes, 
toxic substances, and discolored material.  The effluent parameters, 
limitations, and monitoring schedules arp contained in Table 1. 

D. Area Communities Surveyed 

The following communities are connected to the VVWRA Regional Sewage 
Treatment  plant.     Sewage is metered through metering stations,  with the 
metering stations named  for the communities they are located  in.     Viotorville 
has two metering stations,  Victorville  1   and 2.     (See Figure  4 for Typical 
Metering Station.) 

1. Apple Valley - Located H miles east of the  base,  population 40,000 

2. Victorville  - Adjoins the base to the south,   population 25,000 

3. Adelanto - Adjoins ehe base to the west,  population 4,000 

4. Ore Grande - Adjoins the base to the east,   popu^^^-on  4,000 

5. Hesperia - Located 6 miles south of  the base,  population 45,000 

6. Spring Valley Lake - A master  planned recreational resort 
oomraunity  is   leslgned around a 200 acre man-made  lake.     Located 7 miles 
southwest  of the  base,   population 40,000 

ia^t&^&^ä^^ 



TABLE 1 

EFFLUENT LIMITATIONS AND MONITORING SCHEDULE, 
AS OF 27 June 1985 

Effluent Parameter 

Maximum Concentration 
(mg/L) 
24 Hour Flow 
Proportioned Composite 

Arsenic 1.0 
Cadmium 1.0 
Hexavalent Chromium 1.0 
Total Chromium 1.5 
Copper 2.0 
Lead 2.0 
Mercury 0.03 
Nickel 3.0 
Silver 2.0 
Zinc 3.0 
Selenium 0.5 
Cyanide (Total) 1.0 
Cyanide (Free) 1.0 
Boron 1.0 
Fluoride 5.0 
Nitrogen (Total) 54.0 
Chlorinated Hydrocarbons Essentially None 
Phenolic Compounds 1.5 
Sulfide (Dissolved) 0.5 
Oil and Grease 100 
Suspended Solids »500 
Chloride 100 
Sulfate 100 
Iron 10.1 
Sodium 125 
MB AS 2.0 
Total Dissolved Solids 650 

»Shall not include hydroxides of heavy metals and toxicants 